

Oncology

| Product List | | |
|------------------------------|--|-----------------|
| Sr. No. | Generic Name | Strength |
| Lyophilized Injection | | |
| 1 | Dacarbazine Injection USP | 200mg |
| 2 | Dacarbazine Injection USP | 500mg |
| 3 | L-asparaginase Injection | 5000 IU |
| 4 | L-asparaginase Injection | 10000IU |
| 5 | Bortezomib Injection | 2mg |
| 6 | Bortezomib Injection | 3.5mg |
| 7 | Pemetrexed Injection | 100mg |
| 8 | Pemetrexed Injection | 500mg |
| 9 | Gemcitabine for Injection USP | 200mg |
| 10 | Gemcitabine for Injection USP | 1000mg |
| 11 | Gemcitabine for Injection USP | 1.4gm |
| 12 | Zolendronic Acid Injection | 4mg |
| 13 | Daunorubicin Hydrochloride Inj. USP | 20mg |
| 14 | Daunorubicin Hydrochloride Inj. USP | 50mg |
| 15 | Doxorubicin for Injection USP | 10mg |
| 16 | Doxorubicin for Injection USP | 50mg |
| 17 | Epirubicin Hydrochloride for Injection | 10mg |
| 18 | Epirubicin Hydrochloride for Injection | 50mg |
| 19 | Fosaprepitant Injection | 150mg |
| 20 | Oxaliplatin Injection | 50mg |
| 21 | Oxaliplatin Injection | 100mg |
| 22 | Bendamustine Hydrochloride | 100mg |
| 23 | Fludarabine Phosphate Injection | 50mg |
| 24 | Mitomycin for injection USP | 2mg |
| 25 | Mitomycin for injection USP | 10mg |
| 26 | Mitomycin for injection USP | 40mg |
| 27 | Dactinomycin for inj. USP | 0.5mg |
| | | |
| Liquid Injection | | |
| 1 | Topotecan Injection | 2.5mg |
| 2 | Docetaxel Injection USP | 20mg/0.5ml |
| 3 | Docetaxel Injection USP | 80mg/2ml |
| 4 | Docetaxel Injection USP | 120mg/3ml |
| 5 | Methotrexate Injection USP | 50mg |
| 6 | Methotrexate Injection | 500mg |
| 7 | Ready To Use Gemcitabine Injection | 200mg |
| 8 | Ready To Use Gemcitabine Injection | 1gm |
| 9 | Cisplatin Injection BP | 10mg |
| 10 | Cisplatin Injection BP | 50mg |

| | | |
|----|------------------------------|------------|
| 11 | Carboplatin Injection BP | 150mg/15ml |
| 12 | Carboplatin Injection BP | 450mg/45ml |
| 13 | Etoposide Injection USP | 100mg |
| 14 | Oxaliplatin Injection USP | 50mg/25ml |
| 15 | Oxaliplatin Injection USP | 100mg/50ml |
| 16 | Paclitaxel Injection USP | 30mg |
| 17 | Paclitaxel Injection USP | 100mg |
| 18 | Paclitaxel Injection USP | 260mg |
| 19 | Paclitaxel Injection USP | 300mg |
| 20 | Irinotecan Hydrochloride USP | 40mg |
| 21 | Irinotecan Hydrochloride USP | 100mg |
| 22 | Vinorelbine Injection | 10mg |
| 23 | Vinorelbine Injection USP | 50mg |
| 24 | Fulvestrant Injection | 250mg/5ml |
| | | |

Capsules

| | | |
|----|---------------------------|--------|
| 1 | Aprepitant Capsules | 80mg |
| 2 | Aprepitant Capsules | 125mg |
| 3 | Etoposide Capsules USP | 50mg |
| 4 | Etoposide Capsules USP | 100mg |
| 5 | Lenvatinib Capsules | 4mg |
| 6 | Lenvatinib Capsules | 10mg |
| 7 | Hydroxyurea Capsules USP | 500mg |
| 8 | Imatinib Capsules | 100mg |
| 9 | Enzalutamide Capsules | 40mg |
| 10 | Lenalidomide Capsules | 5mg |
| 11 | Lenalidomide Capsules | 10mg |
| 12 | Lenalidomide Capsules | 25mg |
| 13 | Sunitinib Malate Capsules | 12.5mg |
| 14 | Sunitinib Malate Capsules | 25mg |
| 15 | Sunitinib Malate Capsules | 50mg |
| 16 | Temozolomide Capsules | 5mg |
| 17 | Temozolomide Capsules | 20mg |
| 18 | Temozolomide Capsules | 100mg |
| 19 | Temozolomide Capsules | 140mg |
| 20 | Temozolomide Capsules | 180mg |
| 21 | Temozolomide Capsules | 250mg |
| 22 | Thalidomide Capsules USP | 50mg |
| 23 | Thalidomide Capsules USP | 100mg |
| | | |

Tablets

| | | |
|---|---------------------------------|-------|
| 1 | Abiraterone Acetate Tablets USP | 250mg |
| 2 | Anastrozole Tablets USP | 1mg |
| 3 | Tamoxifen Citrate Tablets USP | 10mg |
| 4 | Tamoxifen Citrate Tablets USP | 20mg |

| | | |
|----|--------------------------------|-------|
| 5 | Afatinib Tablets | 20mg |
| 6 | Afatinib Tablets | 30mg |
| 7 | Afatinib Tablets | 40mg |
| 8 | Afatinib Tablets | 50mg |
| 9 | Axitinib Tablets | 1mg |
| 10 | Axitinib Tablets | 5mg |
| 11 | Capecitabine Tablets USP | 150mg |
| 12 | Capecitabine Tablets USP | 500mg |
| 13 | Bicalutamide Tablets USP | 150mg |
| 14 | Bicalutamide Tablets USP | 50mg |
| 15 | Dasatinib Tablets | 20mg |
| 16 | Dasatinib Tablets | 50mg |
| 17 | Dasatinib Tablets | 70mg |
| 18 | Erlotinib Tablets | 100mg |
| 19 | Erlotinib Tablets | 150mg |
| 20 | Fludarabine Phosphate | 10mg |
| 21 | Gefitinib Tablets | 250mg |
| 22 | Leucovorin Calcium Tablets USP | 15mg |
| 23 | Imatinib Tablets | 100mg |
| 24 | Imatinib Tablets | 400mg |
| 25 | Letrozole Tablets USP | 2.5mg |
| 26 | Pazopanib Tablets | 200mg |
| 27 | Pazopanib Tablets | 400mg |
| 28 | Sorafenib Tablets USP | 200mg |
| 29 | Melphalan Tablets | 2mg |
| 30 | Melphalan Tablets | 5mg |
| 31 | Nilutamide Tablets | 150mg |
| 32 | Methotrexate Tablets USP | 2.5mg |
| 33 | Methotrexate Tablets USP | 7.5mg |